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השינויים בעלון מסומנים על רקע צהוב
בעלון לרופא 
	 פרטים על השינוי/ים המבוקש/ים

	פרק בעלון


	טקסט נוכחי
	טקסט חדש

	4.2 Posology and method of administration
	Unless otherwise prescribed, 2000 ml of solution are infused per treatment. If at the beginning of treatment, pain due to abdominal distension occurs, the dose per treatment can be temporarily reduced to 500 - 1500 ml. 

Children should be given doses between 500 and 1500 ml (30 – 40 ml/kg  body weight) per treatment, depending on age, height and weight.

In large adults and/or patients who tolerate a larger filling volume, even 2500 or even 3000 ml may be used.  If the dose is given by a machine as in intermittent or continuous cycling peritoneal dialysis, the use of larger volume bags is recommended.

Method and duration of use

Dwell times of 4 - 8 hours, a dose of 2000 ml of solution is used four times in every 24 hour period (total dose 8000 ml), or smaller or larger doses as appropriate (dose given merely as a guide, dosage must be adjusted for the individual patient).

Warm the ready-to-use solution to body temperature and then infuse into the peritoneal cavity through a peritoneal dialysis catheter, administration time per dose 5-20 minutes. The dose remains in the peritoneal cavity for 4-8 hours (equilibration time) and is then drained and replaced.
CAPD/DPCA 2
CAPD/DPCA 3
CAPD/DPCA 4
Depending on the fluid status and electrolyte concentration, CAPD/DPCA 2 is used in combination with another peritoneal dialysis solution of higher glucose concentration (i.e. of higher osmolarity) or other potassium or sodium concentrations.

Depending on the fluid status and electrolyte concentration, CAPD/DPCA 3 is used in combination with another peritoneal dialysis solution of lower glucose concentration (i.e. of lower osmolarity) or other potassium or sodium concentrations.

To protect the peritoneum and to avoid the danger of dehydration, high glucose concentrations, as present in CAPD/DPCA 3, should be used as sparingly as possible.  Generally, one or two exchanges with high glucose concentration are sufficient, other solutions of lower glucose concentration are used for the other exchanges.
Depending on the fluid status and electrolyte concentration, CAPD/DPCA 4 is used in combination with another peritoneal dialysis solution of lower or higher glucose concentration (i.e. of lower or higher osmolarity) or other potassium or sodium concentrations.

Treatment is carried out on a daily basis using the specified dosage. It is continued for as long as renal replacement therapy is required.


	Posology
CAPD/DPCA 2/3/4 is exclusively indicated for intraperitoneal use. 

The mode of therapy, frequency of administration, and dwell time required will be specified by the attending physician.
Continuous ambulatory peritoneal dialysis (CAPD)

Unless otherwise prescribed, patients will receive 2000 ml solution per exchange four times a day (corresponding to a daily dose of 8000 ml). After a dwell time between 2 and 10 hours the solution will be drained.
Adjustment of dosage, volume and number or exchanges will be necessary for individual patients.

If pain due to abdominal distension occurs at the commencement of peritoneal dialysis treatment, the solution volume per exchange should be temporarily reduced to 500 - 1500 ml. 

In children the solution volume per exchange should be reduced according to age, height and body weight (30 – 40 ml/kg body weight).

There are no special dose recommendations for elderly patients.
In large adults and/or patients who tolerate higher volumes, and if residual renal function is lost, the volume to be administered is increased to 2500 – 3000 ml.
Automated peritoneal dialysis (APD)

If a machine (sleep safe cycler) is used for intermittent or continuous cyclic peritoneal dialysis, larger volume bags (e.g. 5000 ml) providing more than one solution exchange are used. The cycler performs the solution exchanges according to the medical prescription stored in the sleep safe cycler.

Peritoneal dialysis is a long term therapy involving repeated administrations of single solutions.

Method and duration of administration

Patients must be trained appropriately, must practise the technique and be shown to be proficient at performing peritoneal dialysis before performing it at home. The training should be performed by qualified personnel. The attending physician must ensure that the patient masters the handling techniques sufficiently before the patient performs peritoneal dialysis at home. In case of any problems or uncertainty the attending physician should be contacted.
Dialysis using the prescribed doses should be performed daily.

Peritoneal dialysis should be continued for as long as renal function substitution therapy is required.

Continuous ambulatory peritoneal dialysis (CAPD)


The solution is first warmed to body temperature. For bags with a volume up to 3000 ml this should be done using an appropriate heater tray. The heating time for a 2000 ml bag with a starting temperature of 22°C is approx. 120 min. The temperature control is done automatically and is set to 39°C ( 1°C. More detailed information can be obtained from the operating instructions of the bag warmer. Use of microwaves is not recommended due the risk of local overheating. 
The appropriate dose is infused in the peritoneal cavity using a peritoneal catheter over 5 – 20 minutes. Depending on physician's instructions, the dose should dwell in the peritoneal cavity for 2 – 10 hours (equilibrium time), and then be drained. 
Automated peritoneal dialysis (APD)

The connectors of the prescribed sleep safe solution bags are inserted in the free sleep safe tray ports and then automatically connected to the sleep safe tubing set by the cycler. The cycler checks the bar codes of the solution bags and gives an alarm when the bags do not comply with the prescription stored in the cycler. After this check the tubing set can be connected to the patient’s catheter extension and the treatment be started. The sleep safe solution is automatically warmed up to body temperature by the sleep safe cycler during the inflow into the abdominal cavity. Dwell times and selection of glucose concentrations are carried out according to the medical prescription stored in the cycler (for more details please refer to the operating instructions of the sleep safe cycler).
CAPD/DPCA 2
CAPD/DPCA 3
CAPD/DPCA 4
Depending on the required osmotic pressure, CAPD/DPCA 2 can be used sequentially with other peritoneal dialysis solutions with higher glucose content (i.e. with higher osmolarity).
Depending on the required osmotic pressure, CAPD/DPCA 3 can be used sequentially with other peritoneal dialysis solutions with hlower glucose content (i.e. with lower osmolarity).
Depending on the required osmotic pressure, CAPD/DPCA 4 can be used sequentially with other peritoneal dialysis solutions with higher or lower glucose content (i.e. with higher or lower osmolarity).


	4.3 Contra-indications
	For these specific solutions:

For CAPD/DPCA 2, 3 and 4: hypokalaemia, hypercalcaemia.

For CAPD/DPCA 3 additionally: hypovolaemia, arterial hypotension.

For peritoneal dialysis in general:

Peritoneal dialysis must not be commenced in the presence of one or more of the following diseases:

· Diseases which have an effect on the integrity of the abdominal wall or of the peritoneal cavity, such as: recent abdominal injury, abdominal burns, other extensive inflammatory conditions of the abdominal skin (dermatitis) in the region of catheter exit site, peritonitis; abdominal perforation; a history of abdominal operations with fibrous adhesions, inflammatory bowel diseases (Crohn’s disease, ulcerative colitis, diverticulitis), intra-abdominal tumours, recent abdominal surgery, ileus, abdominal hernias; internal or external abdominal fistulae;

· Pulmonary diseases, especially pneumonia; 

· Sepsis; 

· Laktacidosis

· Cachexia and extreme weight loss, particularly when adequate nutrition is impossible; 

· In rare cases of uraemia which can no longer be managed by peritoneal dialysis; 

· Extreme hyperlipidaemia 

· In patients who are physically or mentally incapable of performing peritoneal dialysis as instructed by the physician.
	For these specific peritoneal dialysis solutions:

CAPD/DPCA 2/3/4 must not be used in patients with lactic acidosis, severe hypokalaemia, and severe hypercalcaemia.
Additionally, CAPD/DPCA 3 must not be used in patients with hypovolaemia, arterial hypotension.

Due to the content of fructose, this medicinal product is unsuitable for patients with fructose intolerance (hereditary fructose intolerance). A non-recognised hereditary fructose intolerance must be excluded prior to administration to babies and infants.
For peritoneal dialysis treatment in general:

A peritoneal dialysis treatment should not be commenced in the following circumstances:

· recent abdominal surgery or injury, a history of abdominal operations with fibrous adhesions, severe abdominal burns, abdominal perforation 

· extensive inflammation of the abdominal skin (dermatitis) 

· inflammatory bowel diseases (Crohn’s disease, ulcerative colitis, diverticulitis), 

· localised peritonitis

· internal or external abdominal fistula

· umbilical, inguinal or other abdominal hernia

· intra-abdominal tumours

· ileus

· pulmonary diseases (especially pneumonia) 

· sepsis

· extreme hyperlipidaemia 

· In rare cases of uraemia, which cannot be managed by peritoneal dialysis

· cachexia and severe weight loss, particularly in cases in which an adequate protein supplementation is not guaranteed

· patients who are physically or mentally incapable of performing PD as instructed by the physician.

If any of the above mentioned disorders develops during the peritoneal dialysis treatment, the attending physician has to decide on how to proceed.

	4.4 Special warnings and precautions for use


	Electrolyte imbalance, e.g. caused by vomiting or diarrhoea, may necessitate the temporary use of a potassium-containing peritoneal dialysis solution. 

In hypercalcaemia, e.g. resulting from high doses of calcium-containing phosphate binders and/or vitamin D, a temporary or permanent change to a solution with a lower calcium content may be necessary.

The treatment volume should be reduced in children, according to age, height and body weight (see also Posology).  In the elderly, the increased incidence of hernias should be considered before beginning treatment.

Exact records of fluid balance and body weight must be kept to avoid dehydration or hyperhydration with potentially life-threatening consequences.  Regular monitoring of physical findings, electrolytes, creatinine and urea concentrations, serum protein, the level of blood sugar and if necessary, other laboratory parameters (e.g. blood gases, acid-base balance) is also essential.

In diabetics, the daily insulin dose must be adjusted to take account of the increased glucose uptake.  Regular checks on blood glucose are therefore required.

Aseptic conditions must be maintained during dialysate exchange in order to reduce the risk of infection.

Plastic containers may occasionally become damaged during transport from the manufacturer to the dialysis centre or during storage in the hospital. This can result in fungiform or bacterial contamination, with growth of micro-organisms in the dialysis solution.  All containers should therefore be carefully inspected for damage prior to connection and use of the solution for peritoneal dialysis. Any damage, however minor, to the closure, container welds or corners, must be noted, because of possible contamination.

Bags with cloudy contents must never be used. Only use the peritoneal dialysis solution if the container and closure exhibit no signs of damage. The material should be set aside for examination, including a bacteriological investigation, if necessary.

Only use CAPD/DPCA 2, 3 and 4 if the solution is clear and the container is undamaged. Any unused portion of the solution is to be discarded. The peritoneal dialysis solution CAPD/DPCA 2, 3 and 4 is not to be used for intravenous infusion. 


	CAPD/DPCA 2/3/4 should only be administered after careful benefit-risk assessment in:

· Loss of electrolytes due to vomiting and/or diarrhoea (a temporary change to peritoneal dialysis solution containing potassium might then become necessary).
· In hypercalcaemia, e.g. resulting from high doses of calcium-containing phosphate binders and/or vitamin D, a temporary or permanent change to a solution with a lower calcium content may be necessary.

· Digitalis therapy: regular monitoring of the serum potassium level is mandatory. Severe hypokalaemia may necessitate the use of a potassium-containing dialysis solution as well as dietary counselling.

Peritoneal dialysis solutions with a high glucose concentration (2.3 % or 4.25 %) should be used cautiously to treat the peritoneal membrane with care, to prevent dehydration and to reduce the glucose load
A loss of proteins, amino acids, and vitamins (especially water-soluble vitamins) is unavoidable during peritoneal dialysis. To avoid deficiencies an adequate diet or supplementation should be ensured.

The transport characteristics of the peritoneal membrane may change during long-term peritoneal dialysis primarily indicated by a loss of ultrafiltration. In severe cases peritoneal dialysis must be stopped and haemodialysis commenced.
Regular monitoring of the following parameters is recommended:
· Body weight for the early recognition of over-hydration and dehydration

· serum sodium, potassium, calcium, magnesium, phosphate, acid base balance and blood proteins

· serum creatinine and urea 

· blood sugar

· parathyroid hormone and other indicators of bone metabolism

· residual renal function in order to adapt the peritoneal dialysis treatment

It is mandatory to monitor for turbidity of the effluent, decreased effluent volume, and abdominal pain as they may be indicators of peritonitis.

CAPD/DPCA 2/3/4 contains 15/42.5/22.73 g glucose (respectively) in 1000 ml solution. Depending on the dosage instructions and the pack size used up to 38/106/57 g glucose (respectively) (CAPD: 2500 ml stay safe bag) or up to 90/255/136 g glucose (respectively) (APD: 6000 ml sleep safe bag) are supplied to the body with each bag.

This should be taken into account in patients with diabetes mellitus.
Elderly patients

The increased incidence of hernia should be considered in elderly patients prior to the start of peritoneal dialysis.
Addition of medication to the peritoneal dialysis solution:

The addition of medication to the peritoneal dialysis solution is generally not recommended because of the risk of contamination and of incompatibility between the peritoneal dialysis solution and the medication. It must be carried out under aseptic conditions. After thorough mixing and checking for the absence of any turbidity the peritoneal dialysis solution must be used immediately (no storage).
Handling

Plastic containers may occasionally be damaged during transport or storage. This can result in a contamination with growth of microorganisms in the dialysis solution.  Thus, all containers should be carefully inspected for damage prior to connection of the bag and prior to use of the peritoneal dialysis solution. Any damage, even minor, to connectors, at the closure, container welds and corners, must be noted because of possible contamination.

Damaged bags or bags with cloudy content should never be used!

Only use the peritoneal dialysis solution if container and seal are undamaged.

Aseptic conditions must be maintained during dialysate exchange in order to reduce the risk of infection.

The solution for peritoneal dialysis must not be used for intravenous infusion. 

	4.5 Interaction with other medicinal products and other forms of Interaction


	As a general principle, it should be borne in mind that medication given concurrently might pass into the peritoneal dialysis solution and be lost from the body; hence its dosage may require adjustment.  

The possibility of hypercalcaemia should be considered on concomitant administration of calcium compounds or vitamin D.

Simultaneous administration of diuretics may be worthwhile to support residual excretion by the kidneys, but can also cause disturbances of fluid and electrolyte balance. Potassium levels must be monitored particularly closely during concurrent digitalis therapy, as the sensitivity to these drugs is increased in patients with hypokalaemia.
	The use of this peritoneal dialysis solution can yield to a loss of efficacy of other medication if these are dialysable through the peritoneal membrane. A dose adjustment might become necessary.

A distinct reduction of the serum potassium level can increase the frequency of digitalis-associated adverse reactions. Potassium levels must be monitored particularly closely during concurrent digitalis therapy.

The possibility of hypercalcaemia should be considered on concomitant administration of calcium compounds or vitamin D.

Use of diuretics may help maintain residual renal function, but may also result in water and electrolyte imbalances.
In diabetic patients the daily dose of insulin or oral hypoglycaemic medicinal products must be adjusted to take account of the increased glucose load.

	4.6 Fertility, pregnancy and lactation


	4.6 Use during pregnancy and lactation

Peritoneal dialysis treatment should only be carried out in the later stages of pregnancy after careful weighing of the benefits and risks.
	There are no adequate data from the use of CAPD/DPCA 2/3/4 in pregnant or lactating women. No animal reproductive toxicity studies have been performed. Peritoneal dialysis with CAPD/DPCA 2/3/4 may only be administered after consideration of the potential risks and benefits for mother and foetus/infant.

	4.8 Undesirable effects


	CAPD/DPCA 2, 3 and 4 is a solution of electrolytes whose composition is essentially similar to that found in human blood.

Possible side effects may result either from the technique of peritoneal dialysis itself or may be induced by the dialysis solution. 

Undesirable effects of the procedure:

Very common complications of any peritoneal dialysis therapy, including CAPD/DPCA 2, 3 and 4, are peritonitis and infections of the catheter exit site and tunnel. Untreated peritonitis can lead to sepsis.  Symptoms of an incipient peritonitis are cloudiness of the dialysate, abdominal pain, and fever. 

Pathogens and white blood cell count in the dialysate must be determined; lack of any elevation in leukocytes does not necessarily exclude peritonitis if other symptoms are present.  It is essential to institute treatment (intraperitoneal and/or systemic) without delay, being in accordance with the latest state of scientific knowledge and using agents effective against the presumed pathogen, even before culture results are available.  Once these are known, therapy should be adjusted appropriately.  

A relative loss of proteins (5 – 15 g/day) and amino acids (1.2 – 3.4 g/day) is unavoidable, likewise water-soluble vitamins may also be lost.  A deficiency of these substances must be countered by adequate dietary intake. Hypoproteinaemia may occur if protein intake does not compensate for the protein loss.

The transport characteristics of the peritoneal membrane may change during long-term peritoneal dialysis primarily indicated by a loss of ultrafiltration. In severe cases peritoneal dialysis must be stopped and haemodialysis commenced.

In addition, distension and a feeling of fullness (abdominal complaints), in- and outflow disturbances of the dialysis solution, hernia, pain in the shoulder, dyspnoea due to elevation of the diaphragm, diarrhoea, and constipation may occur.  

Undesirable effects of the solution:
The dialysis solution may cause fluid and  electrolyte imbalance, e.g. hypokalaemia. 

Hypercalcaemia can occur if calcium intake is increased, e.g. through concomitant use of calcium-containing phosphate binders. These electrolyte disorders can be corrected by changing to other peritoneal dialysis solutions (hypercalcaemia) or a changed diet (hypokalaemia).
In terms of fluid balance, dehydration or hyperhydration may develop. Severe dehydration, (especially on treatment with solutions of higher glucose concentration) may take the form of low blood pressure, increased heart rate, dizziness and muscle cramps; the opposite, hyperhydration, may cause increased body weight, high blood pressure, swollen legs and shortness of breath.
Disorders of lipid metabolism (dyslipoproteinaemia and hyperlipidaemia) may occur or be exacerbated. 

Because of the continuous uptake of glucose from the dialysis solution obesity might rarely occur if the diet of the patient is not adapted to the increased caloric load. 
	Possible side effects may result either from the technique of peritoneal dialysis itself or may be induced by the dialysis solution. 

The adverse drug reactions are ranked under the headings of reporting frequency, using the following convention:
Very common

≥1/10

Common

≥1/100 to <1/10

Uncommon

≥1/1,000 to <1/100

Rare

≥1/10,000 to <1/1,000

Very rare

<1/10,000

Not known

Cannot be estimated from the available data

Potential adverse reactions of the peritoneal dialysis solution

Endocrine disorders

Not known: secondary hyperparathyroidism with potential disturbances of the bone metabolism
Metabolism and nutrition disorders

Common: increased blood sugar levels, hyperlipidaemia or deterioration of pre-existing hyperlipidaemia, increase in body weight due to the continuous uptake of glucose from the peritoneal dialysis solution

Cardiac and vascular disorders

Uncommon: hypotension, tachycardia, hypertension

Respiratory, thoracic and mediastinal disorders

Uncommon: dyspnoea

Renal and urinary disorders

Very common: electrolyte disturbances, e.g. hypokalaemia

Common: hypercalcaemia can occur if calcium intake is increased, e.g. through concomitant use of calcium containing phosphate binders 

General disorders and administration site conditions

Uncommon: dizziness, oedema, disturbances in fluid balance indicated either by a rapid decrease (dehydration) or increase (overhydration) in body weight. Severe dehydration might occur when using solutions of higher glucose concentration

Potential adverse reactions of the treatment mode

Infections and infestations

Very common: peritonitis indicated by a cloudy effluent. Later abdominal pain, fever and malaise (generally feeling unwell) may develop or, in very rare cases, generalised blood poisoning (sepsis). The patient should seek medical advice immediately.

The bag with the cloudy effluent should be closed with a sterile cap and assessed for microbiological contamination and white blood cell count.

Skin exit site and tunnel infections indicated by redness, oedema, exudations, crusts and pain at the catheter exit site.
In case of skin exit site and tunnel infections the attending physician should be consulted as soon as possible.
Respiratory, thoracic and mediastinal disorders
Not known: dyspnoea caused by the elevated diaphragm

Gastrointestinal disorders

Very common: hernia

Common: abdominal distension and sensation of fullness

Uncommon: diarrhoea, constipation

Injury, poisoning and procedural complications

Common: in- and outflow disturbances of the dialysis solution, shoulder pain



	4.9 Overdose
	To date, no emergency situations specific to this solution have been reported.

Excessive inflow of dialysis solution can be easily drained into an empty bag. If however, bag exchanges have been carried out too frequently, states of dehydration and/or disorders of blood electrolyte content (electrolyte imbalance) can occur.

If an exchange has been forgotten, then as a rule the dwell times of the next bags should be reduced in such a way that the total amount of dialysis solution required per day (e.g. 4 x 2000 ml) is still achieved. Incorrect balancing can lead to hyper- or dehydration and electrolyte disturbances.

The most likely consequence of an overdosage with CAPD/DPCA 2, 3 and 4 is dehydration. Underdosage or discontinuation of treatment can lead to life-threatening hyperhydration with peripheral oedema and cardiac decompensation and/or other symptoms of uraemia, which may endanger life.

The generally accepted rules of emergency and intensive medicine are applied. The patient may require urgent haemodialysis. 
	No emergency situations in connection with overdose have been reported.

Excessive inflow of dialysis solution is easily drained into an empty bag. However, if bag exchanges have been carried out too frequently or too rapidly, states of dehydration and/or electrolyte disturbances can occur which necessitate immediate medical attention. If an exchange has been forgotten, then the attending physician or dialysis centre in charge should be contacted.
Incorrect balancing can lead to hyper- or dehydration and electrolyte disturbances.

The most likely consequence of an overdosage with CAPD/DPCA 2/3/4 is dehydration. Underdosage, interruption of treatment or discontinuation of treatment may lead to life-threatening hyperhydration with peripheral oedema and cardiac decompensation and/or other symptoms of uraemia, which may endanger life.

The generally accepted rules for emergency care and intensive therapy must be applied. The patient may require immediate haemodialysis. 

	5.1.  Pharmacodynamic properties


	CAPD/DPCA 2, 3 and 4 represents a lactate-buffered, glucose-containing electrolyte solution indicated for the intraperitoneal administration for the treatment of end-stage renal failure of any origin by e.g. peritoneal dialysis (PD).

The characteristic of continuous ambulatory peritoneal dialysis (CAPD) is the more or less continuous presence of usually 2 litres of dialysis solution in the peritoneal cavity which is replaced by fresh solution three to five times a day. 

The basic principle behind every peritoneal dialysis technique is the use of the peritoneum as a semipermeable membrane allowing the exchange of solutes and water between the blood and the dialysis solution by diffusion and convection according to their physico-chemical properties.

The electrolyte profile of the solution is basically the same as that of physiological serum, although it has been adapted (e.g. the potassium content) for use in uremic patients to enable renal function substitution therapy by means of intraperitoneal substance and fluid exchange. Substances which are normally eliminated with the urine, like uremic waste products, such as urea and creatinine, inorganic phosphate, uric acid, other solutes and water, are removed from the body into the dialysis solution. 

The homeostasis of the hydration status can be maintained by the administration of different glucose-concentrations in the solution effecting the fluid removal (ultrafiltration). 

Metabolic acidosis secondary to end-stage renal failure is counterbalanced by the presence of lactate in the solution. The complete metabolism of lactate results in the generation of bicarbonate.
	Pharmacotherapeutic group

Solution for peritoneal dialysis

ATC code



B05D B

CAPD/DPCA 2/3/4 represents a lactate-buffered, glucose-containing electrolyte solution indicated for intraperitoneal administration for the treatment of end-stage renal failure of any origin by continuous ambulatory peritoneal dialysis (CAPD).

The characteristic of continuous ambulatory peritoneal dialysis (CAPD) is the more or less continuous presence of usually 2 litres of dialysis solution in the peritoneal cavity which is replaced by fresh solution three to five times a day. 

The basic principle behind every peritoneal dialysis technique is the use of the peritoneum as a semipermeable membrane allowing the exchange of solutes and water between the blood and the dialysis solution by diffusion and convection according to their physico-chemical properties.

The electrolyte profile of the solution is basically the same as that of physiological serum, although it has been adapted (e.g. the potassium content) for use in uremic patients to enable renal function substitution therapy by means of intraperitoneal substance and fluid exchange. Substances which are normally eliminated with the urine, such as urea, creatinine, inorganic phosphate, uric acid, other solutes and water, are removed from the body into the dialysis solution. It should be born in mind that medication may also be eliminated during dialysis, and that a dose adjustment may thus be necessary. 

Individual parameters (such as patient size, body weight, laboratory parameters, residual renal function, ultrafiltration) must be used to determine the dose and combination of solutions required with differing osmolarity (glucose content), potassium, sodium, and calcium concentrations. The efficacy of therapy should be regularly monitored on the basis of these parameters.

Peritoneal dialysis solutions with a high glucose concentration (2.3% or 4.25%) are used when the body weight is above the desired dry weight. The withdrawal of fluid from the body increases in relation to the glucose concentration of the peritoneal dialysis solution.

	6.3 Shelf-life
	Two years
	2 years

Shelf life after first opening: The content must be used immediately


בעלון לצרכן
	פרטים על השינוי/ים המבוקש/ים

	פרק בעלון
	טקסט נוכחי
	טקסט חדש

	מתי אין להשתמש בתכשיר
	אין להשתמש ב-CAPD 2, CAPD 3, CAPD 4  אם הנך סובל\ת מחוסר אשלגן או עודף סידן, חמצת לקטית, מחלה או פציעה של דופן הבטן או חלל הצפק כמו: דלקת מקומית בצפק, מהתנקבות תוך בטנית, מכוויות בבטן, מדלקת עור מפושטת בבטן (dermatitis) באזור הקתטר, אם הינך סובל/ת מפיסטולה בטנית, אם הינך סובל/ת מגידול תוך בטני, מפציעה בבטן, אם עברת לאחרונה ניתוח בבטן, אם הנך סובל/ת מבקע, ממחלת ריאות במיוחד דלקת ריאות, אם הינך סובל/ת מתשישות ואיבוד משקל, מעודף שומנים קיצוני בדם, מהדבקויות כתוצאה מניתוחים קודמים או מסיבות אחרות, ממחלת מעיים דלקתית, מחסימת מעיים, מאלח דם, במקרים נדירים של אורמיה שלא ניתן לטפל בהם באמצעות דיאליזה צפקית.
אין להשתמש ב-  CAPD 3   אם הנך סובל\ת מחוסר פלסמה בדם, לחץ דם נמוך.
	אין להשתמש ב-CAPD 2, CAPD 3, CAPD 4  אם הנך סובל\ת מחוסר חמור באשלגן או עודף  חמור בסידן, חמצת לקטית, דלקת מקומית בצפק, מהתנקבות תוך בטנית, מכוויות חמורות בבטן, מדלקת עור מפושטת בבטן (dermatitis) באזור הקתטר, אם הינך סובל/ת מפיסטולה בטנית חיצונית או פנימית, אם הינך סובל/ת מגידול תוך בטני, מפציעה בבטן, אם עברת לאחרונה ניתוח בבטן, אם הנך סובל/ת מבקע טבורי/מפשעתי/אחר, ממחלת ריאות (במיוחד דלקת ריאות), אם הינך סובל/ת מאובדן מסת שריר (cachexia) ואיבוד משקל בעיקר במקרים בהם תוספת חלבונים מספקת אינה מובטחת, מעודף שומנים קיצוני בדם, מהדבקויות כתוצאה מניתוחים קודמים, ממחלת מעיים דלקתית (מחלת קרוהן, דלקת כיבית של המעי הגס (ulcerative colitis), דלקת סעיף (diverticulitis)), מחסימת מעיים, מאלח דם, במקרים נדירים של אורמיה שלא ניתן לטפל בהם באמצעות דיאליזה צפקית , אם הינך סובל/ת מאי-סבילות לפרוקטוז. 

אין להשתמש בחולים אשר מבחינה פיזית או מנטלית אינם מסוגלים לבצע דיאליזה צפקית על פי ההוראות.

אין להשתמש ב-  CAPD 3   אם הנך סובל\ת מירידה בנפח הדם, לחץ דם נמוך.

	אין להשתמש בתכשיר מבלי להיוועץ ברופא לפני התחלת הטיפול
	אם הינך בהריון מתקדם, אם הינך סובל/ת מסכרת

	אם הינך בהריון מתקדם, אם הינך סובל/ת מסכרת
אם הינך סובל/ת מאיבוד מלחים כתוצאה משלשולים והקאות

אם הינך סובל/ת מתסמינים של דלקת בצפק: תמיסת הדיאליזה המנוקזת עכורה, כאבים בבטן, הרגשת חולי, חום או במקרים נדירים אלח דם. יש להראות את שקית התמיסה המנוקזת לרופא

	אזהרות
	בתקופת הטיפול בתרופה זו יש לעקוב באופן שיטתי אחר רמות הקריאטינין והאוריאה, רמות סידן, סוכר, אלקטרוליטים וחלבונים בדם, משקל הגוף, רמות הורמוני יותרת התריס, תפקודי כליות.

בחולי סכרת יש להתאים את מנת האינסולין בהתאם לקליטת הגלוקוז אצל חולי דיאליזה. יש לבדוק רמות סוכר בדם באופן קבוע.

אם הינך רגיש/ ה למזון כלשהו או לתרופה כלשהי, עליך להודיע על כך לרופא לפני נטילת 

התרופה.


	בתקופת הטיפול בתרופה זו יש לעקוב באופן שיטתי אחר רמות הקריאטינין והאוריאה, רמות סוכר, אלקטרוליטים (נתרן, אשלגן, סידן, מגנזיום, זרחן), מאזן חומצה-בסיס וחלבונים בדם, משקל הגוף, רמות הורמוני יותרת התריס, תפקודי כליות.

בחולי סכרת יש להתאים את מנת האינסולין בהתאם לקליטת הגלוקוז אצל חולי דיאליזה. יש לבדוק רמות סוכר בדם באופן קבוע.

בחולים הנוטלים תכשירי דיגיטליס יש לבדוק רמות אשלגן בדם באופן קבוע.

אם הינך רגיש/ ה למזון כלשהו או לתרופה כלשהי, עליך להודיע על כך לרופא לפני נטילת 

התרופה.

יש להקפיד על תזונה מאוזנת כדי למנוע חוסר בוויטמינים מסיסי מים.

	תגובות בין תרופתיות
	אם הינך נוטל/ת תרופה נוספת, או אם גמרת זה עתה הטיפול בתרופה אחרת עליך לדווח לרופא המטפל כדי למנוע סיכונים או אי-יעילות הנובעים מתגובות בין-תרופתיות. במיוחד, לגבי תרופות מהקבוצות הבאות: תכשירים משתנים, אינסולין, תכשירי סידן או ויטמין D. בטיפול עם תכשירי דיגיטליס יש לעקוב בקפידה אחר רמות האשלגן. הטיפול בדיאליזה צפקית עלול להשפיע על יעילותם של תרופות הניתנות לדיאליזה דרך הקרום הצפקי. ניתן להוסיף תרופות אחרות רק לאחר שהן נמצאו תואמות לתמיסת הדיאליזה.
	אם הינך נוטל/ת תרופה נוספת, או אם גמרת זה עתה הטיפול בתרופה אחרת עליך לדווח לרופא המטפל כדי למנוע סיכונים או אי-יעילות הנובעים מתגובות בין-תרופתיות. במיוחד, לגבי תרופות מהקבוצות הבאות: תכשירים משתנים, תכשירים פומיים לסכרת או אינסולין, תכשירי סידן או ויטמין D. בטיפול עם תכשירי דיגיטליס יש לעקוב בקפידה אחר רמות האשלגן. הטיפול בדיאליזה צפקית עלול להשפיע על יעילותם של תרופות הניתנות לדיאליזה דרך הקרום הצפקי. ניתן להוסיף תרופות אחרות רק לאחר שהן נמצאו תואמות לתמיסת הדיאליזה.

	תופעות לוואי
	בנוסף לפעילות הרצויה של התרופה, בזמן השימוש בה עלולות להופיע השפעות לוואי  הקשורות לטכניקה של הדיאליזה עצמה או לדיאליזה עצמה כגון:

תופעות מסיבות מכניות הקשורות לשיטת הדיאליזה:

איבוד חלבונים,חומצות אמינו וויטמינים מסיסי מים, כאבי בטן, חום, הרגשת חולי, דלקת הצפק (תמיסה עכורה), דלקת תת-עורית סביב הקתטר, דימום, סתימת הקתטר, הרגשת התנפחות, קשיים בזרימת התמיסה, בקע, חסימת מעיים, שלשולים, עצירות, קוצר נשימה, כאבים בכתף.

תופעות הקשורות לתמיסה:

אי-איזון אלקטרוליטים כמו חוסר אשלגן, עודף סידן, אי-איזון נוזלים המוביל להתייבשות או צבירת נוסלים. התייבשות חמורה עלולה להתבטא בלחץ דם נמוך, הגברת קצב לב, סחרחורת, חוסר שיווי משקל, כאבי שרירים. צבירת נוזלים עלולה להתבטא בעלייה במשקל, לחץ דם גבוה, נפיחות ברגליים, וקוצר נשימה. שינויים בפרופיל השומנים בדם, השמנת יתר (נדיר) כתוצאה מקליטה ממושכת של גלוקוז.
בכל מקרה שבו הינך מרגיש/ה תופעות לוואי שלא צוינו בעלון זה, או אם חל שינוי בהרגשתך הכללית עליך להתייעץ עם הרופא מיד.
	בנוסף לפעילות הרצויה של התרופה, בזמן השימוש בה עלולות להופיע השפעות לוואי  הקשורות לטכניקה של הדיאליזה עצמה או לדיאליזה עצמה כגון:

תופעות מסיבות מכניות הקשורות לשיטת הדיאליזה:

איבוד חלבונים,חומצות אמינו וויטמינים מסיסי מים, כאבי בטן, חום, הרגשת חולי כללית, דלקת הצפק (תמיסה עכורה), דלקת תת-עורית סביב הקתטר המורגשת על ידי אדמומיות, בצקת, הפרשות, קילופים (crusts) וכאב, התנפחות הבטן והרגשת מלאות, קשיים בזרימת התמיסה, בקע, שלשולים, עצירות, קוצר נשימה, כאבים בכתף, הרעלת דם כללית (אלח דם) – נדיר.

תופעות הקשורות לתמיסה:

עליה ברמות הסוכר בדם, אי-איזון אלקטרוליטים כמו חוסר אשלגן, עודף סידן, אי-איזון נוזלים המורגש על ידי ירידה (התייבשות) או עליה (צבירת נוזלים) במשקל הגוף: לחץ דם נמוך, הגברת קצב לב, סחרחורת, לחץ דם גבוה, נפיחות ברגליים, קוצר נשימה, שינויים בפרופיל השומנים בדם, השמנת יתר (נדיר) כתוצאה מקליטה ממושכת של גלוקוז, פעילות יתר משנית של בלוטת יותרת התריס העלול לגרום לחוסר איזון בחילוף חומרים של העצם.
בכל מקרה שבו הינך מרגיש/ה תופעות לוואי שלא צוינו בעלון זה, או אם חל שינוי בהרגשתך הכללית עליך להתייעץ עם הרופא מיד.



	אופן השימוש
	יש לוודא שהתמיסה הנה צלולה ושהשקית אינה פגומה.

יש להקפיד על תנאים אספטיים  ולשטוף ידיים עם סבון אנטי מיקרוביאלי.

יש לחמם את התמיסה עד לטמפרטורת הגוף. לא מומלץ במיקרוגל.

משך ההחדרה לכל מנה היא 5-20 דקות

בהתאם להוראות הרופא, יש לשאיר את התמיסה בתוך הבטן במשך 2-10 שעות ולאחר מכן לרוקנה. 

יש לבדוק את תאריך התפוגה ולוודא שהתמיסה הינה צלולה.


	לאחר הדרכה מתאימה ניתן לבצע את הדיאליזה באופן עצמאי בבית. יש לעקוב במדויק אחר ההוראות שניתנו בהדרכה ולהקפיד על תנאי היגיינה בהחלפת השקיות.
יש לוודא שהתמיסה הנה צלולה ושהשקית אינה פגומה.

יש להקפיד על תנאים אספטיים  ולשטוף ידיים עם סבון אנטי מיקרוביאלי.

יש לחמם את התמיסה עד לטמפרטורת הגוף. לא מומלץ במיקרוגל.

משך ההחדרה לכל מנה היא 5-20 דקות

בהתאם להוראות הרופא, יש לשאיר את התמיסה בתוך הבטן במשך 2-10 שעות ולאחר מכן לרוקנה. 

יש לבדוק את תאריך התפוגה.


